For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Air Intake And Filtration

.
o

!

3

LAAAREES
e
SRR ==

1N B h =
~ NS
~ YD
I

S5
SRR .
e

SN

et

N
el

IS

1)

e

Page 1 of 72



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Air Intake And Filtration

Page 2 of 72

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Incl. Ref #2,3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-69-S 1 /P Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-24-086-53-S 3 Screw, Hex Flange, M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-24-S 1 S Base, Air Cleaner
13 KH-24-041-06 1 /P Gasket, Air Cleaner Base
14  KH-M-651040-S 4 Screw, Hex Flange, M6 x 1.0 x 40
15 KH-24-164-54-S 1 S  Manifold, Intake (Includes Carb Gasket
KH-24-041-53-S and (2) O-Rings
KH-24-153-27-S)
16  KH-24-153-27-S 2 /P O-Ring, Intake Manifold
17 KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 1-4, 11)
18 KH-24-041-53-S 1 Gasket, Carburetor
19 KH-M-0545010 2 /P Screw, Hex Fing, M5 x 0.8 x 10
20 KH-24-126-130-S 1 Bracket, Air Cleaner Base

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 72

LT2042 Tractor

Battery, Electrical Components And Switches

o

w@wm.\ I b p

\;“%T\Mfwﬁ /
~ /
~ T /

A\

) G ey

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Battery, Electrical Components And Switches

Page 4 of 72

Ref#  Part Number Qty S/P/F  Description
1 629-04111 1 S  Wire Harness, Main
2 710-3015 2 /P Screw, Hex, 1/4-20 x .75 GR5
3 712-0271 2 /P Sems Nut
4  721-0342 1 S  Gasket, Silicone
5 723-04016 1 Strap, Battery Retainer
6  725-0157 4 /P Tie, Self-Clinch Cable
7  725-0340 1 Cover, Terminal Black
8 725-1648 1 S Relay
9 925-1707D 1 /P Battery
10  725-2003 1 Receptacle, Power 12V
11  725-2054 2 S  Key, Ignition
12 725-3007A 1 /P Cover, Terminal Red
13  725-3164A 1 S  Switch, Interlock (Brake)
14  725-3167 1 S  Switch, Snap Mount (Reverse)
15  725-04240 1 S  Switch, PTO
16 725-3237 1 Cover, Terminal Red
17  725-3243 2 Fuse, 25 Amp
18  725-04008 1 Fuse, 5 Amp
19  725-04036A 1 S Meter, Indicator / Hour
20 725-1462 1 Switch, Seat
21  725-04227 1 S  Switch, Key/Module
22 726-0154 9 S  Tie, Pushmount
23 726-0161 2 Clip, Wire
24  726-3055 9 Clip, Cable
25  783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



Page 5 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Blower Housing And Baffles

LT2042 Tractor

ﬁ ﬂ U — -
& ( e N
/ \A/ = / _, e — N Ny~ \.4. H
AN PO \
/ / m_‘_mﬂWMn:H//H// N\ / _\, o // /,“ﬂ”m/ // e
/ / .nwaumww,,uwn/ \ e //m AN /
e, \, o A /
( ) W%ﬂ \ 2\ /w s / ,,/,” \ ¥
oY ) \
A
R \E
’ ”,m/,wu/f..\ W ﬂ
#/ /ﬂ..// -
@
SE/NE /
N \
Sy
A
\uﬂﬁu\%v
7
?
/
m““
/4
”#/
Y .
& /y#”winnu
. N
._V . MW\ A\
a2/
IIHW\N..\‘M\ \\
/
/ \

I

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Blower Housing And Baffles

Page 6 of 72

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-175-S 1 /P Housing, Blower (Incl. Ref #2-4)
2  KH-24-100-02 2 Nut, Plastic
3  KH-25-139-16 1 Plug, Button, 9/16
4  KH-24-100-01 3 Nut, Plastic
5 KH-M-0551016 1 Screw, Hex Flange, M5 x 0.8 x 16
6 KH-M-545016-S 3 /P Screw, Hex Flange, M5 x 0.8 x 16
7  KH-M-0545020 4 /P Screw, Hex Flange, M5 x 0.8 x 20
8 KH-24-146-16-S 1 /P Plate, Backing - #2 Side
9 KH-M-0645016 6 S  Screw, Hex Flange, M6 x 1.0 x 16
10 KH-24-063-20 1 /P Baffle, Cylinder Barrel - #2 Side
11  KH-24-063-17 1 /P Baffle, Valley - #2 Side
12 KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10
13  KH-24-063-59-S 1 Baffle, Valley - #1 Side
14  KH-24-063-58-S 1 S Baffle, Cylinder Barrel - #1 Side
15  KH-24-146-20-S 1 /P Plate, Backing - #1 Side

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 72

LT2042 Tractor

Brake And Control Pedals

— AA./.J
(2 i
Voo ® @b
0 . Ceg o OO0 _,uv
m_.l., N Mm e U AT
\; \)V 5 NN -
/ﬁ l.W«A\ A \ s mv TN _/
- N N (N
T SN o P p
L (%) N\ @)
O T\ O

A\Alv/, .
o),

W”mv /\3 o

//,, C

S}

A
2 c\
&

/ _u/\m.,
~ 0 Y, P
v o/

,< \ \

WX, \mwv
-

//// > H_\
\\Y\Mﬂ % <

Ne S

VAN\

W/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Brake And Control Pedals

Page 8 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0321A 1 Shaft Assy, Brake
2 603-0412 1 Pedal Assy, Reverse
3  603-0697 1 Shaft Assy, Forward/Reverse
4 603-0419 1 Cam Assy, Control
5 603-0421A 1 /P Plate Assy, Disengagement
6 703-2570A 1 Pedal, Forward
7  703-2573A 1 Pedal, Brake
8 703-2804 2 Plate, Bearing Mounting
9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11  703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wash Hd Tapp 3/8-16x .75
18 710-0642 6 /P Screw, Hex Wash Hd Tapp 1/4-20x .75
19  710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 GR5
21  710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S  Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 9 S  Pin, Internal Cotter, 5/16 Dia x 1.12
31 714-0145 6 S  Pin, Internal Cotter, 3/8 Dia x 1.62 and/or
31 714-0111 5 S Pin, Cotter, 3/32 x 1.0
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring, Extension, .38 OD x 2.1
37  732-0463A 1 /P Spring, Extension
38 732-0756A 1 S  Spring, Torsion
39 732-04006 1 S Spring, Extension, .6 OD x 1.34
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S  Shoulder Bolt, .50 OD x .840
48  741-3065B 4 /P Bearing, Hex Flange Split
49 741-3073 2 S Bearing, Flange, .375 x .58 x .25
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51  747-3392A 1 Rod, Brake
52  747-3219

WWW.mymower par et



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Brake And Control Pedals

Page 9 of 72

Ref#  Part Number Qty S/P/F  Description
54  747-3307 1 Rod, Cruise
55  748-3060 1 Latch, Cruise
56 761-0215 1 Disc, Brake
57  710-1206 2 /P Screw, Hex Wash Hd, Tapp, 1/4-20 x 2.375
58 712-0273 1 S Nut, Hex Nylon Lock, 5/16-24
59 717-0678 2 S Pad, Brake
60 717-0682 1 S Plate, Puck
61 732-0925 1 Spring, Torsion
62 736-0371 1 /P Washer, Flat, .343 x .88 x .062
63 741-0343 2 S Pin, Brake Actuating
64  761-0207A 1 /P Yoke, Brake
65 761-0208 1 Bracket, Brake Anti Rotation
66 761-3074 1 Arm, Brake Actuator
67 747-3341A 1 /P Rod, Rear Connecting
68  747-3383 1 /P Rod, Front Connecting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

TN
- N

- S -
© ))&

Page 10 of 72

WWW.mymowerparts.com

—\ LN.; \\
i eERy
> S

\\ PN e

Bulkhead, Dash Panel And Engine Controls

LT2042 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Bulkhead, Dash Panel And Engine Controls

Page 11 of 72

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-3108C 1 S Bulkhead, Lower
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Rec Trus, #8-32 x .38
6 712-0142 1 /P Nut, #8-32
7  712-0397 2 S  Nut, Wing w/Bell Washer 1/4-20
8 720-3024-36 28in /P Seal, Push On Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-05038 1 Panel, Dash
777122458 1 Graphic, Instrument Panel Inlay
13 731-3161 1 S Knob, Throttle
14  723-3062 1 Seal Ring, Foam
15 736-3128 4 Washer, Flat, .285 x 1.75 x .10
16  746-3049 1 S  Control, Throttle
17  746-3050A 1 S  Control, Choke
18  747-3226 1 Rod, RH Mounting
19 747-3227 1 Rod, LH Mounting
20 710-0136 1 /P Screw, Hex Cap,1/4-20 x 1.75 GR5
21 736-0342 1 Washer, Flat, .283 x .75 x .030
22  731-3232 1 Roller, Hood Latch
23 712-0271 1 /P Nut, Hex Sems, 1/4-20
24  720-3025 1 Plug. Button

WWW.mymowerparts.com



Page 12 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Crankcase

(o
S
TN,
(—) Vs
NS \\ ,NN \TW
- BB 4
H/ / mmw‘“mmmw%@m
~ V1) A0S
/// 4 \\ / _\ ,“““Mwmmmwmnm
w / f\k\_\“@mﬁ%
\\ /Vm fjﬂn MTIIH_I//L,m,f
LY \ “A | l._NAﬂ/,MEH_\/
avu@“w__ Ny
I o A\ mwmm% m
; g 6O v.ag- el /,/,M H_c\ SNy
) - W/ /W% % Y m
y A
/ TN \\\\\\av.nnv A/ H\\ . .
p— ‘)A\ (€ V\ n,u”_mm_.,ﬁ/, ) (7))
\ (o) ~ NS T
LR =
A \ o
=TS v S
/ “\\ RN e J/ /
/ Wy R
o /N .ﬂ <t / q
N ) \
AQ\_ N ", W
e O
7 W/ﬁ \V w
/ o
A/ -
\\
WV)A-—-\
N .“J//
\\@_ /ﬂ \\ ////
AA/ W/ \_ \\ ~ //////1. ,,,,,,,,
/Ilﬂﬂmwwmmm\\ \ //// .‘ [ —— )
-~ /II, \ III
A T/ . ) \
/// s \\ m.‘mlu,l.// m%m \\ ~ .N
~ (/S / &\ o / -
e/ a Y/ (®)
y \\‘if/,mmww_ \\ M/v m”...l\v,,_ LA / N
N Pt
AR/ AN
7NN/ 10V AN A
( ,ww\ / /' \\ / .
N 5, ﬁ / kmr / f, \ N
o=/ ~ (& / ﬂy_.a )
/HH\ / //ff.u \ N,



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Page 13 of 72

Crankcase
Ref#  Part Number Qty S/P/F  Description
KH-62588 1 /P Complete Engine
KH-24-522-130 1 /P Short Block
1 KH-24-782-15 1 /P Cylinder Block (Use Miniblock)
2  KH-25-139-57-S 2 /P Plug, Hex Hd, 3/8
3  KH-24-032-01 1 S  Seal, Front Oll
4  KH-24-380-13-S 6 S  Pin, Locating Dowel
5 KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connection, .010 / .25mm
6 KH-24-874-17-S 2 S  Piston w/Ring Set, Std
KH-24-874-14-S 2 Piston w/Ring Set, .08mm
KH-24-874-18-S 2 /P Piston w/Ring Set, .010/.25mm
KH-24-874-19-S 2 S Piston w/Ring Set, .020 / .50mm
7  KH-12-422-09 AR S  Shim, Camshatft, .0320 (Red)
KH-12-422-13 AR S  Shim, Camshatft, .0400 (Black)
KH-12-422-07 AR S  Shim, Camshaft, .0280 (White)
KH-12-422-08 AR S  Shim, Camshatft, .0300 (Blue)
KH-12-422-10 AR S  Shim, Camshaft, .0340 (Yellow)
KH-12-422-11 AR S Shim, Camshatt, .0360 (Green)
KH-12-422-12 AR S  Shim, Camshatft, .0380 (Gray)
8 KH-24-018-01 4 S Retainer, Piston Pin
9 KH-24-108-11-S 2 S Ring Set, Std
KH-24-108-12-S 2 S Ring Set, .010/.25mm
KH-24-108-13-S 2 Ring Set, .020 / .50mm
10 KH-24-012-10-S 1 /P Camshaft Assembly
11  KH-24-018-09-S 1 Ring, Retainer
12 KH-M-931010-S 1 Washer, Nylon
13  KH-28-032-09-S 1 Seal, Governor Cross Shaft
14  KH-24-468-15-S 1 Washer, Plain
15 KH-24-144-38-S 1 /P Shaft, Governor Cross
16  KH-52-139-09 1 S  Plug, Cup
17  751-3140 1 S  Drain, Ol
751-3142 1 Cap
18  751-3141-12 1 S Hose, Oil Drain
KH-24-755-107-S 1 /P Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

.y
Iy,

Aﬁ...ﬂWv

Page 14 of 72

WWW.mymowerparts.com

LT2042 Tractor
Crankshaft



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 15 of 72
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-24-014-06 1 S  Crankshaft (Incl. Ref #2)
2  KH-52-139-09 1 S  Plug, Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 16 of 72

LT2042 Tractor

Cylinder Head, Valves And Breather

L
~ (<t )
N .
. /b
A\AU { 4u V
r/ h v //!l\ //
; o PPN
\ / o) - (2)
;S SN N
/ * ~ (™ \V
A
Ay
e
mm-.% 7

L&
f
iy,

|

Jm & A
ﬁ QYM_ i

) V4

® \ /. ~
N\ N\ S A/J_.. \\u
Sy (g Lty

V@ E T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Cylinder Head, Valves And Breather

Page 17 of 72

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-141-S 1 /P Kit, Valve Cover (Includes 2-3)
2 KH-M-651030-S 4 Screw, Hex FIng, M6 x1.0 x 30
3  KH-24-153-28-S 2 S O-Ring, Valve Cover
4  KH-24-445-01 1 S  Strap, Lifting
5  KH-12-755-03 4 /P Kit, Retainer
6 KH-12-173-01 4 /P Cap, Valve Spring
7  KH-24-089-02 4 /P Spring, Valve
8 KH-235011 4 S  Retainer, Spring
9 KH-66-032-05-S 2 /P Seal, Valve Stem
10 KH-24-318-68-S 1 S  Head Assembly, #1 Cylinder
11  KH-24-017-01 2 /P Valve, Intake Std
KH-24-017-02 2 Valve, Intake, .25mm
12 KH-24-016-01 2 /P Valve, Exhaust Std
KH-24-016-02 2 Valve, Exhaust, .25mm
13  KH-24-755-66 1 /P Kit, Valve Train (Incl. 15,18,19)
14  KH-25-351-01 4 S Lifter, Valve
15 KH-24-411-05 4 /P Rod, Push
16  KH-24-841-01-S 2 /P Kit, Cyl. Hd. Gasket (Includes 21)
17 KH-24-318-71-S 1 S  Head Assembly, #2 Cylinder
18 KH-25-186-01 4 /P Arm, Rocker
19 KH-24-599-01 4 S  Pivot, Rocker Arm
20 KH-66-086-07-S 4 S  Screw, Hex FIng, M6 x 1.0 x 34
21 KH-12-086-16 8 S  Screw, Hex FIng, M10 x 1.5 x 90
22  KH-24-559-05-S 1 S  Kit, Fuel Pump Valve Cover
23  KH-25-294-11-S 2 Fitting, 90°.
24  KH-24-086-32 4 Screw, Shoulder
25  KH-24-227-02 1 S  Cap Assembly, Oil Fill (Incl. 26)
26  KH-24-153-09 1 S O-Ring
27  KH-24-402-03 1 /P Reed, Breather
28 KH-66-018-04-S 1 /P Retainer, Breather Reed
29  KH-M-0545010 1 /P Screw, Hex FIng, M5 x 0.8 x 10
30 KH-24-050-01 1 S Filter, Breather
31 KH-24-033-01 1 /P Kit, Breather (Includes 32-34)
32 KH-24-041-51-S 1 S Gasket, Breather
33 KH-24-096-86-S 1 S  Cover, Breather
34 KH-M-0645020 4 S  Screw, Hex FIng M6 x 1.0 x 20
35 KH-25-237-14-S 1 /P Clamp, Breather
36 KH-24-326-26 1 S  Hose, Breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 18 of 72

/V
gt

~
N

XA@ —

= M
—

\ﬁ@..TIIL\m_/V

AT

WWW.mymowerparts.com

A L
(@ A\ Y
PN

/
i@

5

Deck Assembly 42 inch

LT2042 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Deck Assembly 42 inch

Page 19 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0181B 1 Plate Assembly, Mounting
2 603-0199 1 Handle, Tension
3  603-0200 1 S  Bracket, Front Lift replace with 703-2248 when
available
703-2248 1 /P Bracket, Front Lift
4  603-0409C 1 S  Deck Assembly, 42"
777530503 1 /P Graphic, Danger Top/RH Deck
777530014 1 /P Graphic, Tension Lever
777530018 1 /P Graphic, Safety Top/LH Deck
777D06914 1 Graphic, Cut
777D0O7755 1 Graphic, 42" Cut
5 703-1693A 1 /P Bracket, Hinge Mounting
6  703-2559 1 Bracket, Handle Stop
7  703-3237 1 /P Shield, RH Pulley
8  703-2945 1 Shield, LH Pulley
9 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
10 710-1260A 3 /P Screw, Hx Wsh Hd Tapp, 5/16-18 x .75
11 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
12 710-3178 2 /P Bolt, Carriage, 3/8-16 x .75
13 711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
14 634-04188 2 S Wheel, Deck w/Fitting
737-0280 2 S  Lube, Fitting
15  738-0373 2 S  Bolt, Shoulder, 1/2 x 1.5 : 3/8-16
16  711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
17  712-0431 7 S  Nut, Hex Flange Lock, 3/8-16
18  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5
19 712-3006 2 /P Nut, Hex, 1/4-20
20 712-3048 2 S Nut, Hex Jam, 1/2-13 GR5
21  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
22  714-3004 1 Pin, Cotter, 3/32 x 1.25
23  715-3003 2 /P Pin, Spirol Spring, 3/16 x .75
24  726-0106 1 S Cap, Speed Nut
25 731-1032B 1 S  Deflector Assy Includes. #5, 13, 24,28, 45
26  731-3005 1 /P Roller
27 732-0262 1 S Spring, Extension, .88 OD x 6.12
28  732-0602A 1 /P Spring, Torsion
29  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
30 732-3127 2 S  Spring, Compression
31  734-0973 2 /P Wheel, Deck, 5 in. Dia
32 736-0270 4 /P Washer, Bell, .265 x .75 x .062
33  736-0272 2 S  Washer, Flat, .510 x 1.0 x .060
34  736-0921 2 S  Washer, Lock, 1/2
35 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
36 738-0507B 2 S  Bolt, Shoulder, .50 Dia x .434 Lg
37  738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
38  738-0572 2 S  Bolt, Shoulder, .375 Diax 1.16 Lg
39 747-3172B 1 S Rod, Front Lift
40 747-3188 2 Pin, Mower Support
41 777530284 1 S  Graphic, Danger
42  710-0599 5 /P Screw, Self Tapping, 1/4-20 x .5
43  783-1146A 1 S  Skirt, Deck
44  726-0233 2 /P Nut, Push, 1/4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 20 of 72
Deck Assembly 42 inch

Ref#  Part Number Qty S/P/F  Description
45  710-0180A 1 Screw, Hx Cap Lock, 3/8-24 x .75 GR5
46  710-0902 1 Screw, Hex Cap, 3.8-24 x 3.75 GR5
47  712-3061 2 S Nut, Hex Insert Lock, 3/8-24
48  750-3193 1 /P Spacer
49  737-04003B 1 S Nozzle, Deck Wash
50 712-0641 1 S Nut, Hex, M16-1.5
51 736-0760 1 S  Washer, Lock
52 721-04041 1 S  Adapter, Water Nozzle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 72

LT2042 Tractor
Drive Line

e e u\\ A

p
v
Aww \ o dommtm -

\ oy N )
s yw./ﬁ \\Lw/m// D
\_ T 0 \ AN -
R N -
P NG % L /\,1/@ = VD
A [»8] \_ //V ,,,K/Mw / (NN\\ Aﬁ\
N \ AL )
— L mwu// ] / \
N S/
p\ R /
2SN

: HHHU/M/\MMQ |
A, @
‘‘‘‘‘‘‘ WUﬁummkwuww,mWW\q -
~ //M////#/r /,/[ \\v

P

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Page 22 of 72

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0707 1 Bracket, Torque
2 617-3002 1 Gear Assembly, Pinion
3 618-3243 1 S  Transmission, Hydrostatic
4  703-4093 1 /P Spring Plate, Hydro Dump
5 710-0465 4 Screw, Hex Cap, 1/2-20 x 4.5 GR5
6  710-0599 1 /P Scrw, Hx Wsh Hd Tapp, 1/4-20 x 5
7 710-0919 1 /P Scrw, Hx Wsh Hd Tapp, 10-16 x .44
8 710-1062 4 Screw, Hex Patch, 1/4-20 x 1.25 GR5
9 710-1888 4 Scrw, Hx Hd Tapp, 5/16-18 x 5.25
10  710-3008 4 /P Screw, Hex Cap, 5/16-18 x .75 GR5
11  710-3288 4 Screw, Hex Patch, 1/4-20 x 1.62 GR5
12 712-3009 4 S Nut, Hex Cntr Lock, 3/8-16
13  712-3058 4 S Nut, Hex Nylon Lock, 1/2-20 GR2
14  712-3059 1 /P Nut, Hex Top Lock Jam, 1/2-20
15 718-3143 1 Shaft, Drive, 30.875 Lg
15 759-3764 2 /P Drive Barrels Kit Not shown (2 used per
tractor)
16 719-3096 1 /P Adapter, Engine
17  721-0519 1 Seal, Gland
18  727-3195 1 Dipstick, Transmission
19 731-3294 1 Holder, Dipstick
20  735-0277A 1 Grommet, Rubber, .75 x 1.063
21  736-0253 1 S  Washer, Belleville
22  736-0275 2 S  Washer, Flat, .344 x .688 x .065
23  736-0619 1 Washer, Spring
24  736-3019 4 Washer, Flat, .531 x 1.062 x .134
25  747-3417 1 S Rod, Hydro Dump Valve
26  748-3093 1 Adapter, Hydro Pump
27  750-3349 2 Spacer, Hydro, .323 x .443 3.51
28  750-3350 2 Spacer, Hydro, .323 x .600 x .74
29 KH-24-086-16 2 S  Screw, Hex Patch, M10-1.50 x 90mm
30 714-0104 1 S Internal Cotter Pin
31  731-3297 1 Fan, Pump
32 1 See "Hydro Transmission"” for Parts Info.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 72

N
4 RI.A /III...

ww‘lyﬂﬂlllN‘ n\“\

&

ﬁ,,..., N

mw,v uﬁmxw//
~ mw ;m 7
N A W.\ ﬂmm s \
//l \A"

“ /
-

WWW.mymowerparts.com

) N A,,,-\v
J\J!l!..{.”.:_._A //
) ...ll...\\\ Vﬂnlv
SN,
/

LT2042 Tractor
Electric Start



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Electric Start

Page 24 of 72

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25"
2 KH-M-839080 2 S  Screw, Hex Flange M8 x 1.25 x 80
3  KH-25-098-09-S 1 S  Starter, Solenoid Shift Assembly (Includes
4-8)
4  KH-25-435-05-S 1 S Kit, Solenoid
5  KH-25-755-33-S 1 Kit, Pinion Drive (Includes 7)
6 KH-25-221-01-S 1 Kit, Brush
7  KH-25-141-05-S 1 Ring, Retainer
8 KH-25-086-113-S 3 Screw, External Torx Hd.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 72

LT2042 Tractor

Engine Controls

T

TN,
@

N

( 8/V ﬁ
/u1u\

U

N, /M
E'N 4 B
_\mnwxu Fiirel A J/ yﬁ@
e\
[ f«fﬂ

&)
04

1 &
7 \Aﬂ..
e ﬁ\_?_,u &

o

— o

ﬁ w (10) L
(2) v ()
e v A
N
Grm  / Iy
= &

A=

e

\\

[

\mhw;v
&

SR

nm_m-f

L) /_
PO

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Engine Controls

Page 26 of 72

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3  KH-M-645016-S 4 /P Screw, Hex Flange M6 x 1.0 x 16
4 KH-24-126-56 1 S Bracket, Control
5 KH-24-468-01 3 Washer , Plain 5.5mm
6  KH-24-090-07 1 /P Lever, Throttle Actuator
7  KH-12-237-01 2 Clamp, Cable
8 KH-M-545016-S 3 /P Screw, Hex Flange M5 x 0.8 x 16
9  KH-24-090-13 1 Lever, Throttle Control
10 KH-M-446030-S 1 /P Nut, Hex M4 x 0.7
11 KH-M-401030 1 /P Screw, Hex Cap M4 x 0.7 x 30
12 KH-24-079-21-S 1 /P Linkage, Choke
13  KH-24-090-05 1 Lever, Choke
14  KH-41-468-03 1 Washer, Spring 1/4"
15 KH-M-0545020 1 /P Screw, Hex Flange M5 x 0,.8 x 20
16  KH-24-089-51-S 1 /P Spring, Throttle Limiter
17 KH-24-089-48-S 1 Spring, Governor
18 KH-24-211-03-S 1 Screw, Round Hd. Square Neck
19 KH-24-090-33-S 1 S  Lever, Governor
20 KH-M-0641060 1 S  Nut, Hex Flange M6 x 1.0
21  KH-24-089-01 1 Spring, Linkage
22  KH-25-158-08 1 /P Bushing, Linkage Retaining
23  KH-24-079-01 1 Linkage, Throttle
24  KH-25-158-11 1 /P Bushing, Linkage Retaining
25 KH-24-126-04 2 S  Bracket, Support
26 KH-X-20-1 1 Washer
27  KH-M-541050-S 1 Nut, Hex

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 72

LT2042 Tractor

o /'
/I\\/////
-
— iy,
A\ .&_./ W{
= i
Mo’ //// /
i Vl,/.
. . ®
LN
- \V;ﬂ,l)” - . IIV/
i\
\F/ IIIII 5
_\\.ﬂ.l/i
Aoy
®
S
-,
||||||||| A\Su
N
N,
, :a.v
\\\ R
T \\
\\l/ P
(@) ()
N o
. -
e 4 \\\ \

K e
— - - ‘@m\ﬁuum\w \

/
.l@..iﬁﬂﬂ%,

44

Engine Mounting And Muffler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 28 of 72
Engine Mounting And Muffler

Ref#  Part Number Qty S/P/F  Description
1 651-3001 1 S  Muffler Assembly
2  703-3099A 1 /P Shield, Muffler Tube
3 703-2632 1 S Baffle, RH Heat
4  710-1268 2 /P Screw, Hex Wsh Hd Tap, #10-16 x .38
5 710-0539 4 /P Bolt, Eng Mount, 3/8-24 x 1.75 GR5
6 KH-M-0841080 4 S  Nut, Hex Flange
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 712-3054 4 /P Nut, Hex Lock, 3/8-24
9 736-0105 4 /P Washer, Bell, .380 x .88 x .062
10 751-10026 1 Tube, Exhaust
11  759-3744 1 S  Arrestor, Spark
12 KH-24-041-02 2 S  Gasket, Exhaust
13  710-3209 4 Screw, Hex Cap, M6 x 1 x 10
14  736-0142 5 S  Washer, Flat, .281 x .5 x .06
15  710-0351 1 /P Screw, Truss Hd Tapp, #10 x .5
16  703-2631 1 S Baffle, LH Heat
17  703-05474 1 Deflector, Heat
18  710-0599 4 /P Screw, Hex Wsh Hd Tap, 1/4-20 x .5
19 711-1094 1 Stud, Gound
20 712-3010 1 S Nut, Hex, 5/16 - 18 GR5
21  736-0607 1 /P Wash, Ext. Tooth Lock, 5/16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 72

&
3
ﬂ.‘,m....w,,,v 12
N\ o
rr...!_. ..tl.\h M
3
o
&
>
.
m ______.\_...i_.__......_.._ g Ny
m _ q Jr _- nﬂ_. ! "’
S 3 S ..'"":..
AN C
g




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Exhaust

Ref # Part Number

Qty S/P/F  Description

Page 30 of 72

1 712-3086
2  721-0377
3  KH-25-072-04

4 /P Nut, Muffler Mounting, M8 x 1.25
2 S Gasket, Exhaust
4 /P Stud, Exhaust, M8 x 1.25 x 33

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 72

LT2042 Tractor

Fender And Running Board

>
e

ey S

D e
B S S S e
SERSNNNNNNNNST
N S NN

N e FETINTNON,
N\ N\ TF . SN ST\
SN At Y
\ //%/ ~) N m V\,m..\\ wy
N\ /// ~rr” \ o N n
) ) /_,A R A,
N\ m
“ o N\ LN B
\ Ny \TL \ M" / \\\\ e
/ /X / N,
m @A.
Y
)
!
/ \
A\
ARG O\
™ mv o\
/,, /f / Wﬂ/._
] W
N,. \ o M,/
R Y e
boo. )
. N ., ,ﬂ/ \ .
— ,,I/. //, lu,Wv © ,/M/
\ S N\
.\ <=9
_ | ]
\\ \\ \\ \ A ™ //
\““ni/ \“\ / \“\\ N, m«\_\ \ f A/,n.\v ,,/
; Ny A\
//v,,ll!,//,../ "\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 32 of 72
Fender And Running Board

Ref#  Part Number Qty S/P/F  Description
1 731-3212A 1 /P Cup Holder
2  631-3002 1 Cover, Implement Lift
3  703-05570 1 S  Fender
777D08642 1 Graphic, LH Reflector
777D08643 1 Graphic, RH Reflector
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-1260A 6 /P Screw, Hex Wash Hd Tapp 5/16-18 x .750
6 710-1268 2 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
8 723-3042 1 /P Bushing, Snap, 7/8 ID
9 726-0211 6 S  U-Nut, 5/16-18
11  735-3046A 1 /P Pad, RH Foot
12 735-3047 1 Pad, LH Foot
13  703-2279-0716 1 /P Running Board w/Graphic
777530170 1 /P Graphic, Warning
777532494 1 Graphic, Danger
14  777D08233 1 Graphic, Rear Fender
15 703-2628 2 Bracket, Fender Reinforcement
16  710-0224 4 S  Screw, Hex Tapp, #10-16 x .5 Lg.

WWW.mymowerparts.com



Page 33 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Frame And Drawbar

LT2042 Tractor

—

N A\ /
T %7 \
~—— ////
.V/ W, /
////ﬁﬂ, a//
- <Al \

H\. QJL//”. ﬂ/ .
N Ny //W/ N /o
AAD ) 3N NER N

/ f/ EINY

~— W\

V WWW//N// \
® I W/wﬁw,w,
‘UMnnﬂu/HWH.\m“WWImﬁtl
I
(©)

e \v

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 34 of 72
Frame And Drawbar

Ref#  Part Number Qty S/P/F  Description
1 603-04250 1 S Rod, Quick Attach
2 603-04232 1 Frame
3  703-3453 1 Drawbar
3 777120773 1 Graphic, Transmission Release Lever Not
shown
3 777530265 1 Graphic, Transmission Oil Not shown
4  703-05626 1 /P Bumper
5 710-0623 2 /P Screw, Hex Wsh Hd Tapp 3/8-16 x .75
6  710-1260A 10 /P Screw, Hex Wsh Hd Tap 5/16-18 x .75
7 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
8 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 726-0211 6 S  U-Nut, 5/16-18
11 732-3002 1 S  Spring, Latch
12 738-0255 2 S  Bolt, Shoulder
13  750-04198 2 Spacer, Idler, .411 x .720 x 2.19
14  756-3045 2 S  Pulley, Idler
15  732-0970 1 S Belt Guide

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 72

LT2042 Tractor

Front Axle And Connections

-
\\

A‘

m

N u
!

()T /

T
(@) ]

-,

A ) q
“® [ L. An_ P / /w_ y _."m..
A ,N KWM ‘ g ./-N NM(*

{. e ILm L ———
A

; w
@)

~— g

-~

(:

-

P

(©

IVA
quW\Qﬁ

ﬁHWVMW\\ d

_.‘

-,

=)

_—

AT

a—

LN

[

.

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Front Axle And Connections

Page 36 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 72

LT2042 Tractor
Front Wheel

\

n,

‘—-\

S

.__1\....13.,_.,.
AN
..f...l o _.._..__ - F
|
- ’ ‘_m ™
~ L @D
H L "_ ™ AN, u__ﬁmmm
| J . - -
o,
nvu I!..,...._.r....
- :
"
;r;z;!. __f L .,..,.H |_ﬁ
_.M-h.' ——— .l___i..._.l_lll ‘mwf 11 _\L._.- .1!.:
L (1) u_
S

0,

.,.rn_..d 11)/."” PN

SON (w
ANV Jl- ' Yl

il , .,

N9/

Sl

! L

WWW.mymowerparts.com

e,

(o) ()

N4 ",



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Page 38 of 72

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3186 2 S Tire, Cub Tread, 15x6 x 6
1 634-3015 2 S Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3 731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x.110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7 737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 72

LT2042 Tractor
Fuel System

\\IFI/

! ,
()

e,

N

T:

U |

A,,

\ N

D
el — )
o € \n._.,.
N Anﬂ: r

k= \

R
uh ) “.:
o

7o) v, : ‘ n,

_\

/!
/fw ‘““ / B .\
m‘ JMLv\ ‘Am meuu_ r%L
Wlhr.. \\Wuv ........._... )
A 9

i

{00 )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Page 40 of 72

Fuel System
Ref#  Part Number Qty S/P/F  Description

1 KH-52-353-20 2 S Line, Fuel 10"

2  KH-25-237-14-S 4 /P Clamp, Hose

3  KH-24-853-32 1 /P Kit, Carburetor w/Gasket (Includes 4-6,10)

4  KH-24-041-53-S 1 Gasket, Carburetor

5 1 Carburetor Assembly Not available separately

6 KH-24-041-06 1 /P Gasket, Air Cleaner Base

7 KH-M-651025-S 2 Screw, Hex Flange, M6 x 1.0 x 25

8 KH-24-050-02 1 S Filter, Fuel

9 KH-24-353-12 1 Line, Fuel 11"

10 KH-24-086-05 1 Screw, Throttle Stop

723-3066-14 1 S Insulator, Foam Fuel LIne Not lllustrated
KH-24-518-24-S 1 Lead, Ground Not lllustrated
KH-24-757-01 1 /P Kit, Solenoid Not lllustrated
KH-24-757-02 1 S  Kit, Float Repair Not lllustrated
KH-24-757-03 1 S  Kit, Carburetor Repair Not lllustrated
KH-24-757-07 1 Kit, Choke Repair Not lllustrated
KH-24-755-125-S 1 Kit, High Altitude Not lllustrated

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 72

LT2042 Tractor
Fuel Tank

e

W

= LU
—~

&

N,
,, ,.

.\\...iuz_ /f ””
A A h ,,,,,,
\ / .!lHH.J_,n.I /
V\ A N /N

v

\//

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Page 42 of 72

Fuel Tank

Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4  759-3330 1 /P Line, Fuel, 72" (Shipped In 10ft Length)
5 751-3112B 1 /P Tank, Fuel
6 751-3124B 1 S  Cap, Fuel

723-3066-24 1 /P Insulator, Foam Fuel LIne Not Shown

WWW.mymowerparts.com



Page 43 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Grille, Hood And Side Panels

LT2042 Tractor

Anmwv

I, = e N
S
b ,

) .
2 (8
o yd S o
\ S S
b IS \\M\vvw V7
\r\ \“\\\\&&mwxy\\ ,Mm\\\\
\,,. ¥/ \N\mwm\\ \mx ~/
\ ’ \ \\\ “mm\v\w\ 7 \ '
LI 1 D
. i &%, \
. 1 -1 1 - i i 4 p / .
e A\ - ;ﬁ ) Hﬁ\\ V. AW / A \\ \MV\\\)»//
WUWY L Vo \
\\ \ww \\xﬂlHHHHuHH“NWH/VW\ /o Tnxu R \
\ 7 o @ @ \%/Aqvv -
0 \Vve Q
A , AN o
,\N%W m mihw\// )
(\\va %z. i\ / S
Ax\ n Iy \
) \ i /o / N v
" /%\\&% / =
///A&N@W% \ \\ \K.\ ,m.m.wf . w
Ui < 3
//@\ // :
// O
N, L
/%ﬂ/ . \M%w/vl!/tv W
o o)
7 =
v
; 3
~— . , A?/i///‘\‘ \N ) :
SR W

! Sl
S~ ] P
// v S L g
\ <~
// , P
\ >
// \\\“hmw e o
[ ps
) (&
N =
\//
N \
\ e
(g \uwv
/%// -
//W/MHRWNNW\
N




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 44 of 72
Grille, Hood And Side Panels

Ref#  Part Number Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3 603-04191 1 S  Bracket, Upper Hood
4  703-2396 1 S  Panel, RH Side
777D08636 1 S  Graphic, LT2042
777X40079 1 /P Strip, Protective
5 703-2397 1 S Panel, LH Side
777D08636 1 S  Graphic, LT2042
777X40079 1 /P Strip, Protective
6 703-2398 1 S Grille
777120314 1 /P Graphic, Warning HOT
7  703-2465 2 /P Link, Short Hood
8 703-2466A 2 S  Link, Long Hood
9  703-2495 1 S  Screen, LH Panel
10 703-2496 1 S  Screen, RH Panel
11  710-0351 6 /P Screw, Truss Mach Tapp, #10 x .50
12 710-0599 4 /P Screw, Hex Wash Hd Tapp, 1/4 x .50
13 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
14  712-0397 2 S Nut, Wing, 1/4-20
15  726-0139 2 /P Nut, U-Type Speed, #10
16  625-04001A 1 S Headlight Assy (Includes Lamp and Socket)
725-0963 2 S Lamp, 12V
725-1649 2 S  Socket, Lamp
777X41348 1 S Reflector, Headlight
17  732-0334 4 S  Spring, Compression, .50 OD x .50
18 732-1178 1 Spring, Hood Latch
19 736-0175 8 S  Washer, Spring, .265 x .562 x .025
20  736-0400 2 S  Washer, Flat, .218 x .62 x .063
21  738-3141 2 S  Bolt, Shoulder, .31 Diax .75 Lg
22  748-3055 4 S  Bushing, Tapered
23  759-3747B 1 /P Hood, Series 2000
777D08229 1 Graphic, Hood - RH
777D08230 1 Graphic, Hood - LH
24  710-0436 2 S  Screw, Hex Tapp, 10-16 x .625
25  710-1005 2 S  Screw, Hex Wash Hd Tapp, 1/4-14 x .5
26  723-3061-19 n S  Seal, Heat Baffle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 72

o

. ,NMH/I
N

Py
N

NSNS
3 [} = S ]

WWW.mymowerparts.com

N LN\
s Sl )N Tweee semg )',\mﬂ\ \ A
2 Aw‘m@w@itpﬂx .%T
i AN by
A% AN a
\mf oL
& BN <)
S &

LT2042 Tractor
Hydro Transm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Hydro Transmission

Page 46 of 72

Ref#  Part Number Qty S/P/F  Description
618-04176 1 S  Transmission Assembly, Hydro Does not
include Ref Nos. 1 and 12
1 618-04115 2 S  Hub Assembly, Wheel
2 619-3071A 1 S  Housing, RH Transmission
3 619-3072 1 Housing, LH Transmission
4  710-0573 14 Screw, Hex Cap Lock, 5/16-18 x 1.25 GR5
5 710-1206 2 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x 2.375
6 710-1633 1 Screw, Plug, M14 x 1.5 x .827
7 710-3144 4 /P Screw, Hex Cap Lock, 3/8-16 x 2.0 GR5
8 711-1052A 2 Shaft, Cross, .50 x 3.005
9 711-1385A 1 /P Shatft, Output, 9T
10 711-04233 2 S  Shaft, Axle
11 712-0273 1 S Nut, Hex Nylon Lock, 5/16-24
12 710-3119 2 /P Screw, Hex Cap Lock, 3/8-16 x .75 GR5
13  716-04032 4 Ring, Retaining
14  716-0204 2 Ring, Retaining
15 717-0678 2 S Pad, Brake
16  717-0682 1 S Plate, Puck
17  717-1446 4 S  Gear, Miter, 10T
18  717-04102 2 S  Gear, Miter, 14T
19 717-1568A 1 S  Gear, Differential Spur, 60T
20 717-3449 1 Gear, Bevel, 54T
21  719-0375A 2 S  Housing, Differential w/Thru Holes
22  712-3020 4 S Nut, Hex Insert Jam GR5, 3/8-16
23  721-0523 3 Seal, Oil, 1.0 x 2.047 x .2755
24  726-0324 1 S Clamp, Hose
25  731-1480 1 /P Vent, Plastic
26  731-1481 1 Cap, Plastic Vent
27  732-0925 1 Spring, Torsion
28  735-0277A 1 Grommet, Rubber, .75 x 1.063
29  735-0279 1 Grommet, Rubber, .362 x .56
30 736-0371 1 /P Washer, Flat, .343 x .88 x .062
31 736-0615 1 Washer, Thrust, 1.007 x 1.542 x .03
32  737-3092 1 Fitting, Tube
33 741-0343 2 S Pin, Brake Actuating
34  741-3114 6 Bearing, Ball (6205-1)
35  750-3346 1 Spacer, Axle, 1.007 x 1.665 x .141
36  750-3358 1 Spacer, Axle, 1.007 x 1.665 x .989
37  751-0588-8 1 Tube, Transmission Breather
38  761-0207A 1 /P Yoke, Brake
39 761-0208 1 Bracket, Brake Anti Rotation
40 761-0215 1 Disc, Brake
41  761-3074 1 Arm, Brake Actuater
42  736-0227 2 S  Washer, Flat, .39 x 1.5x.134
759-3958 1 Sealant, Loctite Black, 5.3 oz. Tube
737-3120 5.5 /P Drive System Fluid Plus - Quart
737-3121 AR /P Drive System Fluid Plus - Gallon

WWW.mymowerparts.com



Page 47 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Hydrostatic Pump

N \
\
-~ ‘/// : .
o nﬂlflll—'&W\lar// Vw
o // \ ~.
© ,v J;{\\muvy//
P — / /
— R/ .
T b\mﬁ\\y / NG
N \
T \ / /
N~ A
\mmmwwv / —
W m ) s e
(e Y N\ (w ()
\ S a \
\“< S &w / S
T Amw \ u‘\
=)

N et .
(oY [ N \
) [ — - -
N A\ _._D,/v \u‘mmwu A/
Nl S
| L = b :
-~ g N o \
(o) Tm_v \ /m\%@wmwu \\ %/v . N
L&) N //A//memm\m / o) /
o N & Roriay
\ / \7 i W =t
\ \ PO R
A mww%@ Wmmw \

,

R e .

, e
(e 7
(&

—

r I 26 \ 2
\\.Hv/, ,Q/W% \ Nl \\/ \\\Mmm o /V\
&) N/ et \ W

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Hydrostatic Pump

Page 48 of 72

Ref#  Part Number Qty S/P/F  Description
1 HG-50158 1 Shaft, Pump (Splined)
2 HG-2003016 2 /P Ring, Retaining
3  HG-2003043 1 S Bearing, Ball
4 HG-2003018 1 /P Spacer
5 HG-9008000-0128 1 /P Seal, Lip
6 HG-2003052 1 /P Ring, Retaining
7 HG-2003023 2 S Bearing, Cradle
8 HG-9008000-0126 1 /P Seal, Lip
9 HG-2003005 1 /P Arm, Trunnion
10 HG-2000015 1 /P Guide, Slot
11  HG-2513036 1 /P Housing Kit
12 HG-2003044 2 S  Bearing Assembly, Thrust Ball
13 HG-70444 1 Center Section Kit
14  HG-2003034 1 Shaft, Motor
15 HG-2003017 2 /P Washer, Block Thrust
16  HG-2003087 1 /P Swash Plate
17  HG-70079 2 S  Block Assembly
18 HG-9004800-2506 2 /P Pin
19 HG-2003060 1 /P Gasket, Center Section
20 HG-2510027 1 Kit, Check Valve
21 HG-2510034 1 /P Kit, Orificed Check Valve
22 HG-2510011 1 /P Kit, Charge Relief Valve
23  HG-9007314-0808 8 /P Screw, Socket Hd
24  HG-2003014 1 /P Spring, Block
25 HG-9004101-1340 1 /P O-Ring
26 HG-2513027 1 /P Kit, Charge Pump
27 HG-J1041008 1 S  Gerotor Assy
28  HG-50095 2 Screw, Socket Hd
29 HG-2513011 1 /P Bypass Valve Kit
30 HG-9004201-3700 3 /P O-Ring
31 HG-9005110-5600 2 /P Plug w/O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 72

LT2042 Tractor

Ignition, Electrical And Flywheel

TAL
NONA

A...\,/Cw
\/ N \w \AW

/mw

?\\ ,

P

N
4»//
/// .
. (o)
\ >
/) /W
/3
A
/(FM\\ i %%
D

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Ignition, Electrical And Flywheel

Page 50 of 72

Ref#  Part Number Qty S/P/F  Description
1  KH-54-755-09 1 S  Stator Kit, 15 Amp (Incl. Ref #22)
2 KH-24-126-139-S 1 Bracket, Stator Wire
3 KH-M-0548025 2 Screw, Stator Mtg. M5 x .8 x 25
4 KH-24-584-01 2 S Module, Ignition
5 KH-M-545020-S 4 Screw, Module M5 x .8 x 20
6 KH-24-025-04 1 S  Flywheel Assembly
7  KH-X-42-15 1 /P Key
8 KH-12-468-03 1 /P Washer, Flywheel Mtg. Screw
9 KH-12-086-14 1 Screw, Flywheel Mtg, M10x1.5 x 46
10 KH-24-157-01 1 S Fan
11  KH-25-086-47 4 /P Bolt, Shoulder
12 KH-24-162-02 1 Screen, Grass
13  KH-24-018-03 3 S Retainer
14  KH-24-086-18 2 Screw Phillips Hd., #11-16 x .875
15  KH-X-25-92 2 Washer, Plain
16  KH-41-403-09 1 S  Regulator - Rectifier
17 KH-236602 1 S  Connector, Regulator-Rectifier
18 KH-235173 1 Clip, Cable
19 KH-X-25-63 1 /P Washer, Plain 1/4"
20 KH-48-154-02 1 Clip, Cable
21  759-3336 2 /P Spark Plug
KH-24-176-08 1 S  Harness, Wire
KH-24-126-137-S 1 Bracket, Ground Strap
KH-25-086-91-S 2 /P Screw, Tapping
2

KH-24-454-03-S

Tie , Wire

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 72

LT2042 Tractor

Implement Lift Handle

)
3

N /

N\, e
e’ "~ N\, \n“\ﬂ
\\h‘)lﬂ// . /// /K' \%N“. .
e S N ¥ o =y
. 2.
N ~ o S
/U/ /// \w 3 /..,.U\
,/ﬂ/ \A\ W

A N
g AN o

L 3 71
AN

e ™,

NG

AN e

()

N

(-

"\ —
HHIflIlli'w/
e Y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Implement Lift Handle

Page 52 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-04141 1 Handle Assembly, Lift
2  603-0059A 1 S  Shaft Assembly, Lift
3  703-05247 1 S  Fork, Lift
4  703-2239A 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .5
8  738-0560 1 S  Screw, Shoulder, .374 x 1.375
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam, 3/8-24
14  712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock, 5/16-18
16 715-0114 2 S  Pin, Spiral Spring, 1/4 Dia x 1.5
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06
22  738-0145 1 S  Bolt, Shoulder
23  747-3175A 1 /P Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg
26  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
27  714-0104 1 S  Pin, Internal Cotter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 72

WWW.mymowerparts.com

-/ ﬁ

Implement Lift Hangar

LT2042 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Implement Lift Hangar

Page 54 of 72

Ref#  Part Number Qty S/P/F  Description

1 747-04196 1 Rod, Lift Link

2 703-2234 1 Bracket, LH Hanger

3 703-2804 2 Plate, Bearing Mounting

4  703-2832 1 Link, RH Lift

5 703-2833 1 Link, LH Lift

7 711-3319 1 S Ferrule, Adjustment

8 712-0431 5 S  Nut, Hex Flange Lock, 3/8-16

9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Insert Lock, 1/2-13
11 714-0145 1 S  Pin, Internal Cotter
12 736-0326 3 S  Washer, Flat, 5x1.5x.15
13  736-3069 2 Washer, Flat, .531 x .875 x .15
14  738-0430 2 Bolt, Shoulder
15  738-0507B 3 S  Bolt, Shoulder

WWW.mymowerparts.com



Page 55 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Label Map

5 1
iy i e S
%o L g i <
z S
_1 = _.m S
ha) & & e
S e] wl i i
oo Q > & B
S I e L I Sy
Sur 28 2. : i
wm % m el o o (0 <€ < @ .
N & - ui 5z 0 N B
s Kz = e ' S M b
o - T = Lz o (o
S T Y Bv e
= A = = I~ Ly [+ £
ox8 z O N o A,
o2 o] o B < 27 ¢ W0 /f
ul o [rig < i [ag. ,VK
3] B L ¥ e
_ z 4 20 !
D5 C o NE /-_M
z R A\ e
Z = Aflt&f,ﬂl‘“—mab/ e
\A ‘Zw r 3% A,,
IR \
ood

/

>
4
o

//
/

!
Bl dwﬁm

A

L

n
® v_
2
he)
o}
==
D

,\.
YM g “l L

S

IZR |

W.M (o

£

fex

a7 N W

PLACE NEAR

WWW.mymowerparts.com

B B,

=

o ﬂ..i...muu"..ﬂn

/
> Iﬂi\\“
f,Ammmmw

(

Y/

&

i’
g s



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Label Map

Ref #

Part Number

Qty SIPIF

Page 56 of 72

Description

777D06883
777D01782
777530170

777122458
777532494
777D06914
777D08336
777S30018

777122056
777530014
777D0O7755
777S30503
777D08636
777X41580

777120773
777530265
777D08230
777D08229
777X41579
777X41582

777120314
777X40079

777120310
777X41581
777D08643
777D08233
777D08642

777D06883
777D01782
777530170
777122458

777532494
777D06914
777D08336
777530018
777122056

777530014
777D0O7755
777S30503
977D08636
777X41580
777120773

777530265
777D08230
777D08229
777X41579
777X41582
777120314

777X40079
777120310

777X41581
777D08643
777D08233
777D08642

/P
/P
/P

/P

/P

/P
/P

/P
/P

RPRRPRRPRRPRRPRRPRPRRPRRPRRPRPRPRRPRREPRPRPRPRRERRERRPRPRRERRERR

LABEL-SEAT BACK
LABEL-MADE IN USA
LABEL-FRAME COVER
LABEL-DASH PANEL
LABEL-MOWING MODE
LABEL-CYCLO CUT
LABEL-DECK WASH
LABEL-DECK SAFETY
LABEL-BELT ROUTING
LBL.CAUTION SPRING TENSN.
LABEL-42" CUT
LABEL-DANGER CHUTE
LABEL-MODEL LT 204
LABLE-HYDRO OIL
LABEL-HITCH PLATE
LABEL-CUB OIL ONLY
LABEL-LH HOOD SHFT DRV
LABEL-RH HOOD SHFT DRV
LABEL-10W30 OIL
LABLE-OEM FILTERS
LBL.WARNING/HOT AREA
STRIP-PROTECTIVE
LABEL-SEAT ADJUSTE
LABLE-FUEL STABIL
LABEL-RH REFLECTOR
LABEL-2000 FENDER
LABEL-LH REFLECTOR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 72

LT2042 Tractor

Neutral Linkage, Hydraulic Pickup And Return Tubes

)

e

%mmw

Am T/ﬁ

\.IJI/ J—
¥) (7
S T 1

T (o) NI

/.Hm\ )
s/
, {
\\\ L_\\\\
s
( _ﬂ\ TN
N (e
N/ \_ ,..fH\ L
zn\ ,.., ‘ / \\\\ .
,/// . \\\ J |_\\

- \\ J.J.:/
=N T , Sy
AT R
m@wm% AR N
NTAEE S S

WD \mew A
T S e R
SN X S
A nm, Y N Py Km o )
. \ G e
PN = NGy
A RS
y \v N
¥ S T~
| VAN e
AN S
/”,H @J RN
/,”/r\\ e
) ,,
S
SNWE I
NS Py
NS
T = Hu.wf.//, &m\ W M
(T
R \\
pass—
. hmy;//.ff \\
o m/,r T
N /HmmwM
,im_ .
Mn;r.hﬁmwv

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Neutral Linkage, Hydraulic Pickup And Return Tubes

Page 58 of 72

Ref#  Part Number Qty S/P/F  Description

1 603-0732 1 Bracket, Neutral Return
2 603-0737 1 Arm Assembly, Control
3 703-2441 2 Arm, Neutral
4  710-0607 2 /P Screw, Hex Wash Hd Tapp, 5/16-18 x .50
5 710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 GR5
6 710-04171 1 Screw, Special Hex Cap, 5/16-24 x .625
7 716-0111 1 /P Ring, Snap, .875 Shaft
8  721-0459 1 O-Ring, .426 ID x .566 OD x .07
9 723-3014 1 S  Filter, Ol

10  726-0295 1 Clamp, Tube, .50

11  727-0636 1 Tube, Hydro Pickup

12 727-3002 1 S  Fitting, Hydraulic

13  732-3119 1 S  Spring, Extension

14  737-3022 1 S Nipple, Oil Filter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 72

LT2042 Tractor

Oil Pan And Lubrication

()
/&.A
g \
RN .
(s N
Nt \ “ mmw
\IAH\_ \_\..“W/ .I.I _MMW
mn./__\v A,/“_..\\ ,// . ///II
- //H.IHII ™
o N A 5 s
// & ,A_ m mww
) T ﬁ,, £y
/ & { mmw 25
// P A,IIIII N \\“v
\ ()—>m y
\ —~ 77

D A
S/

ot —
\ [Sppeeiu , / o
\‘V \mmxvxﬁ Uw/@/i e T, \ / { ,Hu\_
- s PVl Aty
P / ey ,m\ ﬂ/ &Y A \/, \\ / /

i N r”HHH .
NN TN
\ (o) O RN )
\ A/.mmhw d” /ﬂ/v/mwwhuu;/,r / vmmunwunwu, / \_.,Mu,_
/ // Nf..\Nn..””M.n.nuumm.mwvwwwMv ,VVH;,HMH&AP.
\ \__ /.i/m e VY o~
/, A‘m\mm/ e
\ \
» 3
‘) \ ¥
e ,
Amm \ \ \
u \\ .
= \
(00 py
RN ,Anu,,vu
////l ~ _xmﬂw/u,\\\\\
.amm,v N
!

N\

”wmummw

\v

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 60 of 72
Oil Pan And Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KH-24-009-83-S 1 S  Plate Assy, Closure (Incl. Ref #2-15)
2  KH-24-038-10-S 1 /P Dipstick
3  KH-24-755-121-S 1 /P Tube, Dipstick (Includes 2)
4  KH-24-043-12 1 /P Kit, Governor Gear (Incl. Ref #5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6 KH-24-448-02-S 1 Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S  Seal, Oil (PTO end)
9  KH-25-139-60-S 2 /P Plug, Pipe 1/8
10 KH-24-153-08 1 O-Ring
11  KH-24-393-37-S 1 S  Oil Pump Assy (Incl. Ref #12-13)
12 KH-24-153-01 1 /P O-Ring, OIil Pick-up
13  KH-24-381-04 1 Pick-up, Oil
14  KH-M-0631005 2 S  Washer, Plain
15 KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
16 KH-12-050-08 1 S  Filter, Oil
17  KH-24-136-01 1 Nipple, Oil Filter
18 KH-25-099-24 1 S  Switch, Pressure
19 KH-24-086-16 9 S  Screw, Hex Flange, M8 x 1.25 x 45
20 KH-24-086-17 1 S  Screw, Hex Flange, M8 x 1.25 x 45

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 72

LT2042 Tractor
PTO Clutch

P M

\\\\ . |
A
4 _mnm,ﬂ‘ /

>

4 \“\““u
“_\“\ "/ = \%
e/
il ,__\“
\\\ nunU“m\ /
.c.\...__._..._._nu /s \
anxlxxxm | \ /
.,.

;/rf

™,

)
‘ﬂll“l 7 \\\ .

\\ o’ u, A k\r; \\ !
299 9 A,
A A{-.- - lvm\m\‘\\mm\x“ .\\“ \\7 A.I -l_ Ih_ ._ T
,f,,,,w.“nvm SE N

—r—,
o I:f
,

e

"
Ry

i’
e
trrmllluu11i
g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
PTO Clutch

Ref #

Part Number

Page 62 of 72

Qty S/P/F  Description

OO WNPE

710-0757
711-1083
736-0171
717-04180
750-3356
736-3082A

/P Screw, Hex Cap, 7/16-20 x 1.5 GR5
S  Stud, Clutch Stop
S  Washer, Lock, 3/8
S  Clutch Assy, PTO
Spacer
/P Washer, Flat, .445 x 1.5 x 1.72 Hdn

RPRRRRR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 63 of 72

LT2042 Tractor
Rear Wheel

e,
e .._..._.

(M L

a

,__f Sa, ot

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 64 of 72
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3189 2 /P Tire, Cub Tread, 20 x 9 x 8
1 634-3187 2 S Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 72

LT2042 Tractor

Seat And Support

@)
(e o O
Py i huu A
A,_b_v /umu\ X ._nb
_A _..G/u w
A o
A\mmw . .—// q
N\ N
\ / - l,/ SN @ W
\\ ) m\\\\ /UA ﬂ\rww/w”,/ %W/ml I\ltl\MV N ’_NM //AM”U.H “v O
/ S - - o A S o Vi
\\ \NN \\“ \\\\\\mmmwm /V WW /s # _Aﬂ.IJJ rv %\UW\JH m
\ 7 \\M\\\W%WHWVW A _ /Jn-.zm
__\ Umww\wm\ \\\.\ \M\M%&N\H\\\ k\ /MWW/ — V.%W mV
3 Iy N )
A/ /HMM \m\xmwmw\ \\\\\\ \\\ /WWV _U,Vm m;%\.f -
NV /¥ /4 / o
/ V4 \qu / S ‘N § % ¥
VT /i s\
iy I / / \a}wwv )
y: \\ \“\ m\ / e \ y
\\H\ /7 “\%\ 7 / .\nmmmmww vl
o e y ]
A&mmmmnn\\\ By l_ﬁ
< TN
ﬁﬁ,\u_ _A,_Uv _




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor
Seat And Support

Page 66 of 72

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2 703-2395B 1 Seat, Base
777120310 1 Graphic, Seat Adjuster
3  703-2477 1 Bracket, LH Seat Pivot
4  703-2628 2 Bracket, Fender Reinforcement
5 710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
6  710-1260A 4 /P Screw, Hex Wash. Hd., 5/16-18 x .75 GR5
7  712-04054 8 /P Nut, Hex Flange Lock, 5/16-18
8 720-0426 1 /P Knob, Seat Adjuster
9 723-3042 1 /P Bushing, Snap
10 731-3154 4 Slide, Seat
11 732-3080A 2 /P Spring, Comp, 1.90D x 2.4
12 732-3098 1 Index Spring, Seat Adjuster
13  738-0140 2 S  Bolt, Shoulder
14  738-0372B 4 /P Spacer, Shoulder
15  725-1462 1 Switch, Seat
16  757-3003 1 S  Seat, Mid Back
777D06883 1 /P Graphic, Seat Back
777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 72

WWW.mymowerparts.com

4

T

Spindle Assembly 42"

LT2042 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Page 68 of 72

Spindle Assembly 42"
Ref#  Part Number Qty S/P/F  Description
1 603-0857 1 /P Pivot Arm, Double Pulley
2 603-0181B 1 Plate Assembly, Mounting
3 703-2463 1 S Arm, Idler
4  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
5 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0 GR5
6 710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0 GR8
7  710-1260A 8 /P Screw, Hex Wsh Hd Tap, 5/16-18 x .75
8  710-1336A 2 /P Bolt, Spindle, 3/4-16 x 4.25
9 712-0239 1 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3078 2 /P Nut, Hex Flange, 3/4-16
12 716-3020 2 S  Snap Ring, Internal
13  721-3018A 4 S Seal Oll, 1.25x 1.874 x .25
14 732-0262 1 S Spring, Extension, .88 x 6.12
15  732-3115 1 /P Spring, Extension, 1.25 x 8.15
16  736-0100 1 /P Washer, Flat, .531 x 1.25 x .036
17  736-0179 1 S  Washer, Flat, .531 x 1.25 x .100
18 736-0237 2 /P Washer, Flat, .65 x 1.25 x .075 Hdn.
19  737-3000 4 S  Fitting, 3/16 Drive Lube
20 741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
21  741-1122 2 Bearing, .625 ID x 1.574 OD x 470
22  741-04089 4 S Cone, Bearing
23  741-04091 4 S  Cup, Bearing
24  712-3087 1 /P Nut, Wing, 1/4-20
25  748-3065 4 S  Spacer, Deck Spindle
26  750-0656 1 /P Spacer, IdIr Brkt .50 ID x .75 OD x 2.25
27  750-3132 1 S  Spacer, Pulley .635ID x .88 OD x 1.25
28  750-04409 2 /P Spacer, Bearing
30 754-3073 1 S  Belt, Spindle, A-Section x 61 Lg
31 754-04041 1 S Belt, PTO, B-Section x 111.2 Lg
32 756-0627D 1 /P Pulley, Flat Idler, 3.5 OD
33  756-3114 1 /P Pulley, Double (737-3000 Lube Fitting Not
Included)
34  756-3089 2 V-Pulley, 4.0 Dia
35  759-3830 2 Blade, 3 In One, 21.20 Lg
36 618-3129B 2 S  Spindle, Blade
37 731-2363 1 /P Plug, Mulch
38 710-0134 1 /P Screw, Carriage, 1/4-20 x .62

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 72

LT2042 Tractor
Steering

o
- .\
sy

/

T

bl ‘g&

!

L

,A‘_I

e’

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor Page 70 of 72
Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0064 1 Arm Assy, Lower Steering
2 603-0250 1 /P Segment Assy, 18T Steering
3 603-0236B 1 /P Housing Assy,
737-3000 1 S  Fitting, Grease, 3/16 Drive Type
748-0108 1 S  Bearing, Flange, .503 ID
748-3007A 2 S  Bearing, Bronze Flange, .75 ID
4  731-2624 1 Wheel, Steering, Soft Grip
5 710-3008 2 /P Screw, Hex Cap, 5/16 - 18 x .75, GR5
6  710-1260A 4 /P Screw, Hex Wash. Hd. Tapp 5/16 - 18 x .75
7 712-0237 1 S Nut, Hex Center Lock, 5/16-18
8 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-3004 1 Pin, Cotter, 3/32 Dia x 1.25
13 717-3382 1 Pinion, Steering
14  722-3019 1 Gasket, Steering
15  723-0156 4 S Joint, Ball, 3/8-24
16  731-2625 1 Cap, Steering Wheel
17 736-0272 1 S  Washer, Flat, .510 x 1 x .06 Thk
18 736-0351 1 S  Washer, Flat, .760 x 1.5 x .03 Thk
19 736-0242 1 /P Washer, Bell., .34 x .872 x .061 Thk
20 736-0921 1 S  Washer, Lock, 1/2
21 736-3013 2 S  Washer, Flat, .531 x 1 x .027 Thk
22  711-04360 1 Shaft, Steering
23 741-3025 1 Bearing, Flange
24  747-3171 2 Rod, Tie
25  714-0115 1 S  Pin, Cotter, 1/8 x 1.0
26  736-0355 1 /P Washer, Flat, .56 x 1.0 x .04 Ht
27  736-3132 1 Washer, Flat, 1.12 x .5 x.125

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 71 of 72

LT2042 Tractor

Controls

ission

Transm

...u-

-

o

4 _”/L_ N,
.._.II_

f,r -

]

ar "
———

o

o

= /_
/._1l- J

e

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT2042 Tractor

Transmission Controls

Page 72 of 72

Ref#  Part Number Qty S/P/F  Description

1 710-0642 2 /P Screw, Hex Wsh Hd Tapp, 1/4-20 x .75
2 710-3170 1 Screw, Ball, 5/16-18 x.56
3 712-0271 1 /P Nut, Hex Sems, 1/4-20
4  712-3004A 1 /P Nut, Hex Flange Lock, 1/4-20
5 714-0101 1 S  Pin, Internal Cotter
6 714-0104 1 S  Pin, Internal Cotter
7 727-3090 1 /P Cylinder, Damper
8 732-3118 1 Spring, Extension, 3/8 OD x 1.44
9  738-0560 1 S  Bolt, Shoulder, .374 Dia x 1.375

10 747-3304 1 Rod, Front Control

11  647-3003 1 Rod, Rear Hydro Control

12 748-3070A 1 Plate, Cruise

13  750-0434 1 /P Spacer, Split Tubing, .375 ID x 1.04

WWW.mymowerparts.com



